RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY
JWD OFF-ROAD RACER

- OPTIMAMID

@ FOUR-WHEEL DRIVE BY LIGHTWEIGT EFFICIENT TIMING BELT.
@EXTRA-LONG WHEEL TRAVEL FOR TOP HANDLING.
@MID-SHIP MOTOR POSITION FOR BEST WEIGHT DISTRIBUTION.

@STRONG, LIGHT ALUMINUM-ALLOY PLATE CHASSIS.
@®OVERSIZE PRESSURE SHOCKS, POWERFUL 240ST MOTOR, AND SPEED

CONTROLLER INCLUDED IN KIT.
@ GLASS-REINFORCED SUSPENSION ARMS FOR STRENGTH WITH LIGHT WEIGHT.
@®LOW-PROFILE, HIGH-GRIP TIRES.
®HIGH PERFORMANCE : LIGHT WEIGHT, TOP SUSPENSION ACTION.
@EASY ASSEMBLY AND ADJUSTMENT. SIMPLE MAINTENANCE.

& .
;10 SEALE
. [.ENV= '
RADIO : 2ch. 4WD
[NOT INCLUDED]

IKKYOSHD

THE FEST RADSD COMTROL MODELS

BK KIT No. 3135 3




*Be well aware of the different types of screws,

1 The difference between the TP screw (short form of
self —tapping screw) and the ordinarly screw is....

Self Tapping Screw Ordinary Screw
: A (I]Hﬁm,énme of them
mt}rE' easily if you have grasped e ) Coarser Thread! Pointed tips Finer Thread
the general idea of steps and A O 2 pg o, st o R sl e ied Sl Py

structure beforehand by reading it 2 The kinds of screws which will be used in this instruction,

e % /Ch :
through to the end. v : Set Screw
NeT o AN see )/ @
R et :Truss Screw ‘mlmmmw

*Check the parts in the kit ﬁ" n 0 N =y A hexagonal hollow in place
Check to see if all the parts are correctry: bagged as they are of screw head, (,Em
X

There are two Cap Screw
kinds of thread,

finer and coarser

listed in the "List of Bagged Parts”, ﬂml
Your through understanding of the assembly will enable you to i{Bind Screw -~
build the kit without any difficulty, Check the components in '

the kit prior to your . _| IR
startings of the assembly, Flat Head Screw | Lol W | B L
i LS B g T
: : ¥Pick up the correct parts and screw. LES ﬂl
List of bagged|: Compare the shape and size of small . oo ?,:}
: parts, such as screws, nuts, and washers o —y
:with the attached sheet of "List of Small “heck up small parts
i Parts” with the list,

.............................................................................................

:% Be sure about the location and direction
:  of parts to install,

E[}nuhle—check the location and orientation of
i parts with the illustration before installation.

Any cla ms for replacements or refunds for the model in the EWhE“_"EEEESEFF- assemhle.the parts themselves

process of assembl}r will not be accepled_ Et'ﬂntﬂu?ﬂly before prﬂﬂﬂﬂ'dlng to the next step,

* Lean the marks described in the instruction, ‘*Dﬂnﬂttlghtnnthese]f—lapplngsr:rew ------ R :_r_:_
i too tight, — e

:Do not use excessive force when tightening the self—tapping
iscrews, or you may strip the thread in the plastic,

:1t is recommended to stop tightening it when the thread part
Enn the screw goes into the plastic part and you feel some

i resistance from the tightening,

| . o
|

Points where grease

**should applied.
(It will reduce friction are assure

smooth movements,)

Places to put some
GREASE] ***|ocktite, \

(It will prevent the screws and nuts Steps where you particularg Good OC
get loosen by vibration while running,) attention is required, '

1l

L

| Over tighten' may! strip the thread
in_the plastic,

L 2 R R L 2 2 R Rl AR RRERE R ERd RS R EREREREEREEERNEESELEXEESEYESELERERESERERELESEEEEEEESEEEETEESEREEESEEESEERERESERESESERSESERERESERSESESLESSERESERLESEELELELELELE R RS E S T L LR BB L B R L L 2 SESESEEESEEEESEEEEEEEEEEEE R TR R R e

* Things need besides the Kkit, (Ni—Cd Battery)

(2 Channel Radifl' System) "Optima Mid" is designed to use No0.2306 7.2V Power Battery
Two tyvpes of radio control set are on a rcchargeable 7.2V Ni—Cd Eaiter}?
the market, the stick type and the : pack,

steering wheel type, Choose which ever 7.2V Racing Battery and 7.2V Power N\ v =

EaEETETEEE S

Py ATS-A s B

you like, _ : Battery are ideal for the purpose, ER BATTERY
Transmitter

(Charger for Ni—Cd Battery)

The Kyosho's Ni—Cd battery is of high performance,
If it is charged correctly, it will operate for a considerable
period of time,

Use one of the Chargers listed below which suits your need,

Model Name Time Rate % Features
i | No.2326 | 7.2V Power Quick | 15 (Min) 70 % For biginners
i Charger (DCI12V) Built—in timer
AA Size Battery i [ No.1845 | Lambda Quick 20 (Min) | 100 % Trickle charging
For Transmitter Charger (DC12V) auto—cut off
. a8 PCS : at peak charge,
For receiver :

4 pcs,
Ncedle Nose Plier Al Micron Line Tape
Phillips Screw Driver c —. Polyca Paint
e ) e
Box Driver (for M3,M4 Nut) Round Cutter '
Wire Cutter

t L‘—D Sander

Sharp Hobby Knife R Instant” Grue

O T\ = 1

NO. 3135 OPTIMA MID e




INSTALLATION
OF JOINT

See page 20 for an exploded
view of the differential gear,

M4x4 Set Screw

"
iﬁ

¥

@ (Blister A)

Set the set screw on

the flat of the shaft,
CECT—~

M5 Washer
@ (Blister B)

Rear Differential Gear
(Blister B)

Cut off the sprues with
a knife and smooth the
surface,

@ (Blister B)
M5 Washer

@) (Blister A)

Md4xd Set Screw

@ (Blister A)

Keep the header by putting it in
the bag or taping it down.

with an allen wrench,

(OPM—1) N_ Tighten a set screw or a cap bolt

Md4x4 Set Screw

S * W

NG

Front Differential Gear

(Blister B)
Set the set screw on
the flat of the shaft,

Md4x4 Set Screw

@) (Blister B) ;
M5 Washer

@ (Blister A)

M5 Washer

@ (Blister B)

Take off any protuberant
or burrs,

ASSEMBLY OF R
Step 1

® (OPM—2)

Q) (OPM-2)

@ (Blister B)

Step 3

After assembling the parts

in order from@to@ steps,
put on as illustrated

below, and fastcn@ with
bolts in the position,

< Assemble View > o

LAR G

@ (OPM—4)

CAR BOX @ (Blister A) @(OPM—4)
M4 Washer
M4 Washer
F_"i:-c an E—ring using
a pair of p]iur%
@® (Blister B)
@ (Blister B) (@@ (OPM-86)
Yellow
e
ar=—T":
s @I(OPM —6)
Yellow

@ (OPM—6)

Yellow
@3 (Blister A)
(OPM—4) Cyanocrylate
Glue
* Be mindful of the orientation of
O ﬁ Never aplly grease
on these portions,
o g @ (OPM-1)
&
'--....,____hh‘-“ O
Q
~— a Q0
. — 0
0

Gear

Rear Differential

0

ey

C

lj-i} (Blister B) M3x18 TP Screw

OPTIMA MID NO. 3135




o5

INSTALLATION OF REAR PLAT!

———@0 (OPM -5)

M3x45 Bind Screw

S~ C S35 4@ (oPM-5)
(2 )
) ..

0 .hﬂl > W’w
E]INSTALLATION OF SPUR GEAR =
When having assembled it as shown in the t:lr:;:‘n.-.;i.r;,.;r Tighten the nylon nut until it become
at right, and if you find too much end pla 7 . ; : ;
in the shaft, remove the E—ring on 11_115/' .;—-.[ FIEN. With 348 Hp Of the shak

ori two,

and fit the assembled
parts onto @ closely,
then combine the whole

side once and (% ut another, one ‘I ——— -
(& - True up the exactly
® \

= .components,
Apply it thinly, @9 (Blister A) ﬁ_@
@ ({]PM—E}7
M3x10 TP -

Bind Screw
) (OPM—5)

Be careful about the orientation ,
larger hole should face inside,

Spread contact cement thinly,
and glue them together, M3 Nylon Nut

5] INSTALLATION OF
REAR SHOCK STAY

M3x18 Cap Bolt

(OPM—2 Bag)
(3 - @? Ty

(OPM—1)

M3 Nut M3x10 TP Bind Screw

NO. 3135 QOPTIMA MID



GEAR BOX

M3x18 TP Screw

@2 (0PM-2)

Front

EMBLY OF FRONT
Step 1

S

% €2 (OPM-1)

i M3x10 TP
i Bind Screw,

M3x10 TP

M3x10 TP Bind Screw

Bind Screw
M3x15 TP Bind Screw

*¥*One of the four screws is
longer than the others,

@8 (0PM-8)

[} INSTALLATION OF
BELT COVER (A)

@3 (0PM-8)
Step 1

Cut off the end along
the cut line,

After cutting our this part, clean the surface,
particulaly make it free from oily stain, where
is to be cemented,

B - g

- 54
Cut Off #
o

Clean' the surface, particularly

make it_free from oily stain,
where is to be cemented,
Sten 3

Remove the backing paper from , and put it

on the surface indicated with diagonal lines,

OPTIMA MID NO.3135




O INSTALLATION OF UPPER DECK MOUNT

Screw locking compound * Apply it on the shaded Kﬁ

prevents dusts from area on both sides.

entering through .--"""—i ¢

the belt cover EIoPo) ;\%

and the chassis.
@ (Blister A)

Refer to tpg
drawing at
right for
installing

@p(oPm.9)

N

@) (OPM-6)
r_.. ﬁ‘:
%%ié%

: Take off
{) the backing

paper,

bending the center

KNUCKLE ARM

Stepl (Right Portion) @3 (0PM-7)
@ (Blister B) @® (Blister A)

ULy,
M2.6 Nut 2

$2(OPM-4)

Description of L+ 1,

* Be careful about the marking and the orientation of the parts,

NO. 3135 OPTIMA MID ey

parts as shown,
Position of installing)
and!::!
(o) o]
!E‘-' Fix them to the holes
as shown in the drawing.
M3x10 TP Bind Screw
M3x6 Bind Screw
M INSTALLATION OF |
BATTERY HOLDER
M3x10 TP Flat Head Screw
Refer to the ‘-I = 4
drawing at right_for e~ . : ‘
installing points., / o o]
//":;/7/’ 5 & e o
- :
G' . M3x10 TP Bind Screw
| z E S @ (0PM-6) o

36 TP Bind Screw (4pcs) —4 g O o ~°

[[JASSEMBLY OF Step 3

Molded marking

H

s TR LA
i
= - g

EThIs left side knuckle arm should
: be assembled in the same way as

(Left Portion)
@) (Blister A)

(
Gh

61 (OPM-6)

the. right. side. counterpart,—



EEINSTALLATION OF FRONT SUSPENSION ARM

You need this part when you install (Left Portion)
the optional stabilizer,
O
@ $8 (OPM-6) x Fix the part @ reversely The part@ should
come upwar

Step 1 » on the left side.
/1"
2 ‘

((Blister B) e @ o
&

S §3 (OPM-1) : 2
o) @ . ) @[DPMJ]HIack \ E.F‘p & E::
| -
5 220 $3(0PM-7)Silver ,/(/—:‘

&
Step 2 ~
\ Tighten it all the way = "lh.e screw® should
and loosen it one turn, \ @) point to front,
//
5] @—@[upu-t}
(Right Portion) \
0 <
O
; 3 (0PM-7)
& The screw should Short One

point to front,
EI(OPM-7) Silver

mINSTALLATION OF M26x12 Bind Screw
FRONT UPPER ROD %mack
Step 2

Step 1

Assemble two pieces of the upper rod, :
" M3x12 Flat

- Head screw
QoM—O |
€3 (OPM-7) Black +

€3 (0PM-7)
E(0OPM-7)

Silver

M3x15 TP Bind Screw

G Bl (Blister A)
I'ix this axle before the upper rod,

(Actual Size)

INSTALLATION OF RI
HUB

@ (Blister B) 6 (Blister A)

/
f
R ﬂ‘_.
Fix the screw- into

tthr: most outer
‘hole,

Step 2

3 (0PM-7)Silver
Tighten it as much as you can
and turn it back for one. turn,

$3(0PM-8) 63 (0PM.7

(Right Portion) Black J
) )
m ﬂ"d"m

' & (Blister B)
(Left Portion) 3N Position the 5us.pensiu.n arm with this
protuberant facing this side,
€§(0PM-6)

-7 - OPTIMA MID NO. 3135




[EINSTALLATION OF
REAR SUSPENSION
ARM

€8 (oPM-1)

Loosen these two M3x10 TP Screws
two turns,

(Left Portion)

to M3x10 TP Bind Screw

(Right Portion)

Tighten these two
screws lastly,

€8 (0PM-1)

J0 (0PM-7)

[m INSTALLATION OF
REAR UPPER ROD

Assemble two pieces of the upper rod,

Step 1

€3 (0PM-7)

M3x10
TP Bind- (@
Screw o

(Actual Size)

M2.6x12 Bind Screw

'ﬁ @ (Blister A)

Step 2

Install the upper .md to
the second hole from the
outside in the lower row,
“ix the axle before

the upper rod,

ASSEMBLY OF SERVO SAVER

(Tighten the ball end.)
Step 1 ; Step 3

@2 (OPM-4)
Cut off the shaded area so that

the ball end shuyld measure
19 mm Ii::vng_""r

®) (OPM-1)

M2.6x6 Bind Screw

§3(0PM-6)

Open the split
with a small
screwdriver
‘and fit it,

#
L R L P L L SR l"‘““-l‘l“"ll"".“‘**‘!‘!l*'lﬂill'llI-I-llii-i""qjl-ll-'ll-ll-ll‘l.dﬁ;. .-.-.-:

Cut away the
unnecessary part
with a pair

of clikes,

@3 (0PM-8)

O

@9 (0PM-7)

L=

NO. 3135 QOPTIMA MID




18
(D(oPm-1)

INSTALLATION OF
SERVO SAVER

€3 (0PM-7)

Step 2

Assembly of tie rod,

73 mm

Install the servo saver
under the belt as shown
in the drawing above,

If there is too much
slackness, put a shim

asD

[F] ASSEMBLY OF OIL SHOCK

Rear Shock Piston
runners carefully,

&

Front Shock Piston

6D)— % 60 (0PM-2)

1

Cut away the shaded area, they will
not be used.

Piston

< Front >

@D (Blister B)
Short

* @ (Blister B)

@Y (Blister B)
Short

* §0(0PM-2)

* 88 (Blister B)

Cut off the remaining of sprue

* The parts marked with % will be used
for the front and rear commonly,

@ Rear Shock

g Piston
@—@ Front Shock

Put on an C-—ring,
(Be careful not to lose it.)

1y

Fit into the groove.

co-BAK

< Rear >
Fix the piston with an E-ring,
@ (Blister B) *E)
Long @
@ (Blister B) e v
ister
Long e —r =

Put the shaft through the shock case and
screw in the shock end,

) Oty TS

Screw' it in,

OPTIMA MID NO. 3135




m] FULLING THE SHOCK OIL
Step 1 Step 2 Step 3

Pull down the piston to the bottom

and pour oil slowly. Then move the Keep the piston in_the lowest Confirm that it will work
piston up and dc-w;1 gently to get rid position and tight gradually, smoothly by moving the
of air bubbles then excessive oil will run over, piston up and down,
G (0PM-2) O
P om— Y
' = . .
LF;JIEI“tghhe“;y:;:i In the end, tighten it
Qﬂ firmly so that the oil

the brim,

will not leak out,

..'a

@3 (Blister B)

=
©

0

Fit it into the

t'{}(}\-"E firmly.,
-

m INSTALLATION OF Slepz e Front Shock e Rear Shock
SHOCK SPRING ... Short Long

@ (Blister B)

Shock 1 Y @
4
Step 1 A |
: N

& It should move without
é any binding,

Compress the spring

Put the spring and fix lhei

over it,

pp] INSTALLATION OF
SHOCK @

<Front> Tighten this screw temporarily,

since the upper part of the
shock will be unfastened for
a short time in the step
"Mounting of Motor”,

{ Tighten it as much as
you can and turn it
back for one turn,

NO. 3135 OPTIMA MID




PR HOW TO CHECK RADIO SYSTEM

transmitter,.... It is in effect a control box, Signal waves

(1) (5) Turn on the switch, are transmitted through an antenna

(3) (2) E .
Extend the antennaZi Put in the batteries, Extend the antenna. ' according to the stick movements,
(4) EREcEivEI‘ _____ Receives the signals from the transmitter

and send them to the servos,

'urn on d . _ &
1 rr =T

: #_] __Receiver

Speed Control

Servo..... They really move the control mechanism
of a model car in accordance with the
signals from the receiver,

: Antenna..... An antenna on the transmitter sends signals,

SErvo : :
: and one on the receiver accepts them,
[’ Steering Servo They should be fully extended,
K S E
(6) ;;l: thﬂlﬂﬂ;ntml (8) ' Trim Lever,.. They will adjust the neutral position of
ick neutral, .. , : :
Bt S ivtm: lover I'he servo horns point to neutral, 1. :‘-;l;:-’;nséi:]huiol;ifE::tﬁ‘f-i;;'ﬁ steering and
in neutral position, : g £
When switch on the radio.... iliatlery..... You can tell the amount of electricity in
Get the switches in order from transmitter to receiver. éMctf::r a battery and how the signals are emitted.
When switch off the radio....,
In order from receiver to transmitter. 1 Servo..... They are intermediate devices on the servos
*Operate the radio units in numerical order. +Horns to activate the controls, There are several

types in shape. They should be selected

A two channel radio is composed of things like a transmitter, depending upon the usage

receiver, servos, and battery case,

Y] ASSEMBLY OF STEERING ROD

Step 1 (Cut Off Shaded Part)

Enlarge the hole with an awl

s0 that you can put the control
easily,

E R R R R R

Watch the direction,
place the hollow
this way,

/ Connect the control
rod to the hole

13 mm away from

the center,

Cut Off

13 mm

Step 2 Cut Off

@{DPM-#] W M3 Washer
§9(0PM-9) M3x10 TP
Bind Screw
Q Servo Horn
S- Use the screw provided
with your radio units.

PE INSTALLATION OF STEERING TIE ROD
You can move mounting position

of the servo within the length of
the installing oval hole, The servo horn is kept

in neutral.
(OPM-6) s R
(1) (OPM-6) i \ e
RYG
9 =

-

You can adjust length of control rod 1 £ / 1\\~\ Set the adjustments@ and(B so that
by turning the ball end in or out, H A = E the servo will be mounted as shown
L= E! in the drawing,

-{]=— OPTIMA MID NO. 3135




—,
=
L

C

—,
.-.‘
L

[VER POWER SOURCE

P§ WIRING OF R

Step 2

Connect the cords of the
switch and the regulator,

Cut off the switch from the battery case,

Step |

e
(BEG Any radio marked with
%h., jthis emblem does not
n“w.;_.—-

require the wiring as
shown in the drawing
at right,

The battery case
. will not be used,

This model car has the only battery of 7.2V
powering both radio control units and the
propellent motor, If you feed the 7.2 volt
directly to the radio units or arrange the
positive and minus ends erroneously, you may
break the receiver in a moment, Color coding
of the lead cords varies depending upon the

radio makers,

[(ETTSRSTROSRRPR RS AR R RO A N

Use the switch provided with
your radio control units,

2‘ Twist the wires, plus to plus
and minus to minus,

How to Splice Cords

i

Remove the insulation for 5 mm,

Pl % = |

You can make the connection more
reliable by soldering the joint,

11D (OPM-8)

(_

Splice the wires
as shown below,

) Black

--------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------

Wrap up the joint with vinyl tape
in order to avoid a short—circuit,

INSTALLATION OF
UPPER DECK

ol
= @ (0PM-6)

Step 1 ow To Install Switch)

Switch Plate

Use the screws provided
with yvour radio units,

M2.6x6 TP Bind Screw

Install the upper deck @EGFM‘BJ

through the belt loop,

i

L
-_—
—
—
=
=
=

M4x12 Bind Screw 4 D

[L{LELRT

M3x6 Bind Screw

?—MS:{E TP Bind Screw

M3x6 TP
Flat Head Screw

NO. 3135 OPTIMA MID




VI INSTALLATION OF BELT COVER (B),(C) e
S‘Ep 1 Cut off the shaded area along ® (0PM.8) ':’ _w

with the cutout line,

4
.I'

M2.6x4 Bind Screw L Put a little

uﬂ amount of screw
M2,6 Washer “~_ |locking compund,
Black
(Rear View)

M2.6x6 Bind Screw \;
/,"i'/' ..‘-

M2,6x6 Bind Screw

Step 3 | ¥
a After installing the belt cover,

apply screw locking compound

along the obligquely lined edges....

(both sides)_ as done in step% g

—k = =

"

,

JUUAS

tEF upper deck o o ﬁ/
from the side, anﬁ "Wﬂ; —
¥ b

i

\

. o
==

'M Insert the flange

) { under the switch,

slides it foward,
M .'.""w‘ @
& M2.6 Nut

# Put a little amount of screw locking
compound to these four nuts,

m INSTALLATION OF MOTOR Step 2 @ (OPM-8) Brush I-I{:Ider@{ﬁnsmr %
Step l Terminal

Screw locking compound prevents
dusis from entering through the
belt cover and the chassis,

This area” will contact the
outlet part of the gearbox,

@ (opm.g) Before installing it,
preforate the center

part as shown,

U, -
Apply contact cement over: the
diagonally lined arca, and* stick f
it to the inside of the cover,

lllllllllllllllllllllllllllllllllllllllllllllllll
llllllll
lllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll

S[ep 5§ After installing @ fix the
: e

shock as it was fore,

fCut off the striped
;.area before fixing it,

Arrange the motor EDI'EISE
out of these holes,

------------------------------------------------------------------

. Take+0ff the upper end of
\the right shock’ temporar@.:
|

, -
< f.

1or

P @ (0PM-1)

)
 <Adjustment of Backlash> et
Loosen the two screws marked Set Screw P i
with, and move the gear @ j ‘g-:""
to forward, rearward for the

-l"‘*" mﬂ‘ =
adjustment, @ ﬂt‘%) I \%
(Blister A) ‘."F

N :
M3x10 Bind Screw M3x4 Screw
: 13 (0PM-8)

-=13- OPTIMA MID NO. 3135




k[l ASSEMBLY OF
SP]

CED CONTROLLER &

w
-

M3 Nut
Gold

Step 1

@ (0PM-1)
62 (0PM-4)

@9 (OPM-8)

M2.6x6 Bind Screw

(+) Red
\ (+) Red
= |

I To the Motor &

(=) White @b (OPM.9)
(=) Black
ﬁ @ (0PM-9)
@) (OPM-9)

A set of radio control units contained in
a box with this logogram is the BEC type.
It does not need any regulator, or wiring

@) (oPM-9)

o)o) @ (Blister B)

Rout the cord through
the triangle perforation,

M3 Nut

M3x6 Bind Screw

illustrated in step 26 for the receiver,
Be very sure not to make a mistake in
connecting the positive and negative
terminals,

D (0PM-4)

&

(&

E]]INSTALLATION OF SP]
Step 1

Trimming of servo horn

®) (OPM-6)

Enlarge the hole with an awl
to the size of control rod which
will be connected in step @ :

P (OPM-8)
These parts will not be used
with a small sized servo.

e e

15 mm

Connect the rod
to the hole 15 mm
, away from the

\ pivot center,

Cut off

<ED CONTROL SERVO

Wach the direction, place
the hollow this way.

Step 3

M3x10 TP Bind Screw

=

A M3 Washer

2
it
i
i U 3 F -'
. »

[
[
e,

(&

M3x10 TP
Bind Screw

8239

Servo Horn

Use the screw provided with your radio control units,

NO. 3135 OPTIMA MID

—-_14—




EESPEED CONTROL LINKAGJE Bend the control rod depending

upon the position of the servo,
Assembly of control rod. /@@—@[DPHJ]
Step 1 =
@ (0PM-9) ‘—"E‘

0 Fasten it firmly and cut off Parallel
the excessive part at this point, ' If you find this point rubs
against the control rod when
you turn up the speed
controller to the highest
speed, bend the rod as sho

<Top :ﬂew}
= -

< Side View >

Step 2
Cover the whole of
Dust Cover (OPM.9) the speed controller,

Drill a hole for
the control rod,

n.,

¥
L
o ——

¥
ar
&,
" - L -.." —_
O g -
L
[

[

You can regulate the length of
control rod by turning the ball
end in or out,

You can adjust position of the servo
within the length of the oval hole,

KRJINSTALLATION OF  Step2
RECEIVER r 2

Step 1

A

/i "ﬁ% conneclor, Slep 3
o

Bind the cords

_ i’ _ e’ into a bundle,
After fixing
in positon, draw
out the antenna ' \
wire, g & e -
®) (OPM-B)
2 pcs. E}%ﬁ,
40 mm \
.‘ \
—_—
"_".'? .
Clean the underside of the
receiver and the shaded I 2
: portions, and affix asten It lirmly atl
@ 0Pm-0) cut off the excessive

Pass the antenna through part at this point,

the pipe.

BII INSTALLATION OF WING STAY ® ©  M26x12 TP Bind Screw

¥ All the parts, except screws, used in this
step are packed in (OPM-—6),

]
Q
M2.6x12 TP Bind Screw

M3x30 Bind Screw

OPTIMA MID  NO, 3135




R} ASSEMBLY OF TIRE AND WHEEL

Cement@ to®.

(Side View)
Fix the tire in such a way
that the molded description

%& ®
will face toward the outside, /\J(uﬂ'

e | =%
The bead of the tire %
~should fit right into
@ the rim,
: ®

Quick Dry Cement

R[J INSTALLATION OF
TIRES

Align the hexagonal points,

Be careful about orientation,the
bigger hole should be inside,

Align the hexagonal points,

@ [0PM-1)

When there is too much clearance,
put one of (OPM-—1),

* Install the other side in the same way,

M4 Nylon Nut

M4 Nylon Nut

RJICUTTING OF
BODY AND WING

The opening is for |
installing the body.

Cut off a portion of the body if the heatsink comes to be,

The opening is
(3 , ;
for installing
the wing. (5¢)

OSHO NO.1829

These special Lexan Scissors
make trimming bodies a breeze

’,* and the sander comes in h&ndl}’

T
Sy

for finishing the
rough edges,

=
.........................

\ The opening
is for installing

the. hn

Sander
‘ii'iilk._;. j e
e = _n:-:-:-_?_:_':l YOV NN L . i:.'??}:"?:%ﬁi::- L E,""5:1_::'- C Ll t. Li ne
Antenna Hole (s5¢) % S >

NO. 3135 OPTIMA MID

-16—




RIi] PAINTING

First, wash the body to remove any oil or dirt,

Rinse throughly, Paint the inside of the body., You can
obtain a color scheme by masking a portion with tape
then removing the tape and painting,

Apply the lightest color last,

<=

1842...1.5 mm
o 1843..2.5 mm
Color

KYDSHO

- — - ——

Micron Line Tape
NO, 1841... 1 mm

"
L}
n
L ]

White,Red, Yellow,
Green,Blue,Black :

o

----------------------------------

Polica Color NO.2230 '
‘A : White,Red,Yellow,Green:
= : Blue,Skyblue,Orange
Mask the windows with the Micron: Black \F:{ﬂlet F‘Finkg

Tape and pain a color or colors as} YE“{}‘:\" Gre:ﬂ:n‘F Orange!
vour choice, S ————————— AR =) :

K] MOUNTING OF

N ! * When you keep the model not running for some time or
stored, remove the battery from the model without fail.

I_CIAUT'IT)

BATTERY

@ (0oPM-8)
7.2V Battery
(Not Included)

—
~—C,

o :
1 @ U For maximum performance, use a high
performance battery,
The Kyosho 7.2V Power Batter

or Racing Battery is recommended,

Qoo
— ,;9
.«_'I\ <]

After fastening it, cut off the strap
at a point 30 mm from the clasp.

2y

@O‘O‘ —1

1

(G )Y KyosHO o eam
oo 7-3!.3;;:;&&:;
NO.2306 : ol |

NO.2218

Z2ViE0mh

R KYQIHO
Il !

3 (OPM-1)

Fix with the falt

[Tl INSTALLATION OF
BODY AND WING

surface downward,

@Gre mounting the body onto the car, affix the decal

in the position as shown in the drawing.

OPTIMA MID  NO, 3135



Guide for Characterizing "Optima Mid”~ (1)

(Basic Setting 1) ' —— = (Selection of Shock Oil and Adjustment of Spring)
Triangle L \
. With lighter shock oil : ;
Front Linsne sgpring tension ;--- Sharper steering response
O o FWii eavier shock oil |
ront  : Harder spring tension o -~ Slower steering response
Upper Rod SiWith fighter shock ol L__ o
Place the model car on a flat surface, and keep the car with the Rear i Lesser spring tension ! IERE BLRFE T PETE
maximum body clearance, and adjust length of the front and rear P Wit boiniee Chart ]
: With heavier shock oil | A
upper rods so that the wheels stand at a right angle to the Rear | === Lower gripping power

+ Harder spring tension
ground, L ssasvssasssssrasesdtasearransnnnnald

Negative Camber (Landing Attitude After a Leap)

Harder spring tension of the front shocks and lighter oil in them
will prevent a head down crash landing,

B (Adjustment of Hardness of Shock Action)

Nf},lgal Yellow | Green | Yellow | Red Green Red

Oil Set

Piston
By adjusting the upper rod shorter, you will have a trait of
negative camber, With negative camber adjustment on the front Hardness @der P B
wheels, you will have sharper steering tendency, while on the L—
rear wheel the gripping power becomes higher, * Take this chart just as general indication,

/Fosuwe Camber\ (Adjustment of Body Clearance)

Low Clearance

< Front>
ek

High Clearance

By lengthening the upper rod, positive camber adjustment is
gained, With positive camber on the front wheels, you will
have a trait of under steering, while on the rear wheels vou
will have the car with over steering traits,
* Excessive positve camber adjustment may
make the swing shaft dislocated,

(Basic Setting 2) < Rear >

High Clearance

Adjust the right and left shocks in such a way that both” sides of
the front wheels will touch down the ground simultaneously when
raising the front portion of the model and lowering it down gently,
In the case the right and left side wheels land not in the same
instant, the steerage of each wheel will differ,

% As illustrated above, you can adjust the car clearace.
A general hint is that you will make the car clearance
lower on a turf course where it provides good gripping,
and on a track which gives you poor gripping you will
set the clearance higher,

: Y ] AT 1
PAOJUSE Ik mnﬁ;ke it sharter. Adjust it sﬁzll;t;r'it — (Gear Ratios and Optional Motors)
_ Turn the shock end in or out PinionGear| 15| 16| 17| 18| 19| 20| 21|22 | 23| 24| 25
for the adjustment, Gear Ratio[13.04] 12,22 [11.50(10.87] 10.29 | 9.78] 9.31| 8.89| 8.50| 8.15 | 7.82
63: Piosney SPA 240 WS
y o Motor Le Mans H240S
\ Le Mans 240ST
The length of the shock — Le Mans 360Gold
is shortened. It become longer

NO. 3135 OPTIMA MID —-18—




Guide for Characterizing "Optima Mid” (2)

(Modification of Tire)

By changing the shape of the knobs on the tire, you
can improve the running performance of the car.

*If vour car displays the quick

steering response, cut

off the knobs by 1,2 to 13 then you can make it

with milder response,

Let the knobs

down,

Type of Amount of
Course Surface | Lowering Knob
Turf Lot 1.2
Concrete Cut. 273
Sandy No Cutting
Hard Dirt Track| Cut 1,73

Soft Dirt Track| No Cutting

*In the "Option House™ series,

the W5031 Low Profile Tire (for hard surface)
and the W5032 Low Profile Tire (for soft surface)

are available,

(Adjustment of Differential Gear

The working of the differential
amount and viscosity of the oil

)

gear system depends on
in the system, When you

like to make it heavier, put more the 1952 Differential

Oil, and to the other way, mix

109 to 20 % shock oil

with the differential oil in the system,

(Change of Steering Characteristics )

by Adjustment of Differential

Correlation between the Position of )
Front Upper Rod and Camber Angle

The installing points A,B, and C on the front shock stay for the
upper rod correspond to A'\B' and C' which are the maximum
chamber angle when the front suspension arms swing down to the
lowest position, c'Ba

\

Adjust the length of the
~ upper rod depending upon
™ the installing point.

e
-

AV Clam_— i ==
AT A :58 mm
b B:61 mm
) C :bb mm

The wvarious lengths
of the upper rod.

Triangle

The point C is a 'Eﬂu

normal position, 1J L-\,_\d \

Correlation between Installing Position -::-f)
the Rear Upper Rod and Chamber Angle

The installing points A,B,C, and D on the upper rod plate will

result in the positions of the rear camber angle A’ \B,C' and D’

when the rear suspension arms sink the most,

Upper Rod Plate Adjust the lenglh_ﬂf the
upper rod depending upon
the installing point,

O " ©
A :58.5 mm

B 55 mm
C :58 mm
D :54.5 mm

&

=~90°

normal position,

kU‘u—;r‘\ﬂ \

(Adjustment of Belt tension)
This model is so designed that the belt is engaged rather tightly.

Adjustment of | Steering Trait Steering Trait
Differential at Low Speed Cornering|at High Speed Cornering
Front

Differential Neutral Steering Under Steering
(Heavier)

Rear

Differential Under Steering Over Steering
(Heavier)

Both Front

and Rear Over Steering Neutral Steering
| (LIghter)

If you find it too tight to let it go smoothly, enlarge the hole on
the upper deck toward the front end, and reassemble it by pushing
the front gear box from the front and tightening the screw,

% This is just a rule of thumb

(Maintcnancc of )
Speed Controller

Wipe the contact
with a brush
or cloth,

(Maintenance of Sprocket)

Dust or other foreign articles a

Keep the contact point
free from dust and stain
by checking it regularly,

re subject to be

accumulated on cogs of the sprockets in front

and rear,
Check them from time to time.

0.5 mm

(©

@ Upper Deck —¢ o Enlarge it

with a file,
o
@

— 0.5 mm

(Adjustment of Wing Stay)

When fastening the wing stay B to the wing stay A, the assembled
angle ol the two components will be bigger in order from A to B
to C fixing points, c’

B!
1...Use these upper holes, if you A’
like to make the wing low, 'Wing Stay B
2...Use these lower holes, if vou c
like to make the wing high, 8

Wing installation

Wing Stay B qPgnt lower.

Higher

-19— OPTIMA MID NO. 3135




Things to Observe

(Running the Optima Mid)

This model has only Ni—Cad battery powering the motor, receiver
and servos at a time, Whenever you notice the car loosing the
speed, discontinue the operation, otherwise your car will go out of
control,

(After Running)
After you had a pleasure of running your car, unplug the

connector from the battery, And store the battery separately
from the model,

(Checking Your Car before Running)

* When you have your car run for the first time, drive it
slowly for the duration of one to three charges of the
Ni—Cad battery.

(1) Check to see if all bolts and nuts are tightened firmly,

(2) Check to see if Ni—Cad battery is fully charged,

(3) Check to see if the steering and the speed control is in
proportion to your control of the transmitter,

(4) Check to see if all wiring are properly secured,

(6) Check to see if all rotating parts move smoothly.

(Operation Procedures)

(1) Turn on the switch of the transmitter,

(2) Turn on the switch of the receiver.

(3) Test the operation of the radio control units,

* When turning off the switches, turn off the receiver first,
then the transmitter, If you don't keep this order, your
model may start to run haphazardly,

(Trouble Shooting)

(1) Poor contact of batteries, connectors, and speed controller,
(2) Check to see if the Ni—Cad battery is properly charged.
(3) Check to see shortage of battery power for the
transmitter,
(4) Check to see if there is no signal interference by
other radios,

Dos and Don’ts for Operation

Maintenance after
Running The Car

Radio controlled model cars are powered by high effective
Ni—Cad battery and can attain great speed, You are required
to be very careful in handling them,

e Do not use the streets for running model cars,

e Two cars under the same frequency cannot run at a time,
When there is another model going in the same time, compare
the frequency of your radio with his,

When your car stalled, or being caught by some obstacles, do

® Remove the Ni—Cad battery from the car,

e Wipe dirt and oily stain off the car,

e Turn off the switches of the radio control units,
® Grease the moving parts periodically,

® Tighten the loose screws and nuts, if any.

not continue running forcibly. The motor and wiring may be
burnt down or damaged,
Do not grab the rotating wheels,

Handling the Motor

Before connecting the Ni—Cad battery, confirm that the speed
controller is positioned in neutral,

If the bearing in the driving train do not rotate smoothly, the
motor and battery may be loaded excessively, resulting in loosing
speed or overheating,  Check always that the drive train will
turn lightly and grease the bearings from time to time,

The car with one battery for both motor and radio units will
lose control as the battery power is falling. When the car slows
down, stop the running,

® The motor generates heat while it is running,

A continuous running of the motor may shorten its span
of life, Do not operate the motor until it cools off.

e Several times of running of the motor will decrease the
power, since carbon has been accumulated on the
commutator, Remove the pinion gear and run the motor
without load under 7.2 volts for about 15 minutes for
cleaning the commutator,

® Qil the motor bearings at regular intervals,

Exploded View of Front

& Rear Differential Gears

This side should face
to the pulley,

Installing
Side View

Front Differential

Gear

Rear Differential
Gear

Installing
Side View

M2x12 TP Screw 4 pcs.

NO. 3135 OPTIMA MID —20—




"OPTIMA MID"

KEY NUMBERS FOR

PARTS

NO. PARTS NAME QTY | NO. PARTS NAME QTY | NO, | PARTS NAME QTY
] Tire 4 54 Front Suspension Arm 2 107 | Rubber Cover (C) I
= Wheel 4 55 M3 Pillow Ball (Silver) 4 108 |[Allen Wrench (1.5 mm) 1
3 8 ¢ x14 Ball Bearing 4 56 Front Stabilizer End 2 109 |Speed Control Nut |
4 Joint 4 57 E Ring (E—3) (Black) 2 110 |(Speed Control Horn 1
5 Allen Wrench (2 mm) 1 58 Suspension Shaft (A) 2 111 |Speed Control Pivot 1
6 Rear Gear Box (R) 1 59 (B) (Silver) 2 112 |Speed Control Stud !
K\ 5 ¢ x10 Ball Bearing 10 60 E Ring (E—-25) 20 113 |Speed Control Spring 1
8 Spur Gear Shaft 1 61 58¢ Ball (Black) 4 114 |Speed Contful Contact 2
9 2 ¢ x11 Pin 1 62 Allen Wrench (2.5 mm) 1 115 |Motor Cord 2
10 Counter Gear 1 63 Ball End (L) 12 116 |Connector (7.2V) 1
n E Ring (E-—4) & 64 Upper Rod 4 117 | Regulator 1
12 5 ¢ x8 Ball Bearing 2 65 Rear Hub (R) 1 118 | BEC Connector 1
13 Pulley (Yellow) 1 66 Rear Hub (L) 1 119  |Servo Spacer 2
14 Pulley Flange (Yellow) 1 67 Rear Shaft 2 120 |Speed Control Rod 1
15 5 ¢ Collar (S) (Yellow) 2 68 Rear Suspension Arm 2 121 |Resistor 1
16 4 ¢ x8 Ball Bearing 2 69 | Suspension Shaft (C) Black 2 122 |Heatsink (A) 1
7 Center Gear ] 70 Suspension Shaft (D) 2 123 |Heatsink (B) 1
18 Center Gear Shaft 1 71 Rear Suspension Plate 1 124 |Motor !
19 Toothed Belt 1 72  |Swing Shaft 4 126 |Motor Cover 1
20 Rear Gear Box (L) 1 73  |Shock Qil 1 126 |Motor Cleaner 1
21 Rear Plate (L) 1 74 Front Shock Case 2 127 |[Motor Plate 1
a2 Rear Plate (R) | 75 |Rear Shock Case 2 128 |Pinion Gear (20T) 1
23 | 5¢ Collar (L) (Yellow) 1 76 | Shock Piston 4 128  |Gear Cover 1
24 (Gear Protecter Plate (B) 1 77 Front Shock Shaft 2 130 |Double Sided Tape 1
25 Gear Protecter Washer 2 78 Rear Shock Shaft 2 131 [Antenna Post 1
26 Spur Gear 1 79 |Shock O Ring (Red) 8 132 |Antenna Pipe ]
27 | Gear Protecter (A) 1 80 |Shock Collar (White) 4 133 [Strap (S) 3
28 Wave Washer 3 81 Plastic Washer (Black) 4 134 |Wing Stay (A) (L) 1
29 Gear Protecter Collar 1 82 |C Ring 4 135 |[Wing Stay (A) (R) 1
30 Upper Rod Plate 1 83 |Shock Cap 4 136 |Wing Stay (B) 2
3 Rear Shock Stay 1 84 Pressure Top 4 137 |Wing Stay Joint 2
32 Front Gear Box (R) 1 85 |Spring Stopper 4 138 |Wing Washer 2
33 Front Gear Box (L) 1 86 [Shock End 4 139 |5¢ Shim 8
34 Front Shock Stay 1 87 |Front Spring 2 140 | Drive Washer 4
35 Front Suspension Plate ] 88 Rear Spring 2 141 | Body 1
36 Chassis ] 89 |Spring Holder 4 142 |Wing 1
37 Bumper 1 90 |[Shock Bushing 4 143  |Decal 1
38 Belt Cover (A) ] 91 Ball End (S) 4 144 [Ni—Cad Strap 2
33 One Touch Tape 2 92 |[Ball Nut 4 145 |Wing Pin 2
40 Sponge Tape 2 - 93 |Servo Saver (A) 1 146 |Body Pin 2
41 Saver Shaft 2 94 |Servo Saver (B) 1 147 [Main Gear |
42 Upper Deck Post 2 95 Servo Saver (C) 1 148 [Sprocket 2
43 Upper Deck Mount 1 96 Servo Saver (D) 1 149 |Differential Gear Case 1
44 Rear Suspension Pivot ] 97 |Servo Saver Collar 2 150 |Differential Gear Ring (Y) 2
45 Battery Holder 2 98 Tie Rod 2 151  [Bevel Gear (A) 4
46 Knuckle Arm (L) 1 99 Steering Rod 1 152 |Bevel Gear (B) 4
47 Knuckle Arm (R) ] 100 |Servo Stay 4 153 | Bevel Gear Shaft 2
48 Front Shaft 2 101 |Servo Stay Spacer 2 154 |Heatsink Collar 1
49 M2.6 Pillow Ball (Black) 4 102 | Upper Deck 1 155 |M3 Plastic Nut 4
0 | Front Hub (R) ! 103 |Switch Plate I 156 |Speed Control PC Board 1
3\ | Front Hub (L) 1 104 [Belt Cover (B) 1 157  ISilicone Grease 1
- King Pin 4 105 | M2 Shaft 1 158 |Screw Locking Compound 2
53 5.8 ¢ Ball (Silver) 4 106 |Rubber Cover 1 Motor Condencer 1

OPTIMA MID

NO. 3135




NO. 3135 opTIMA MID

"OPTIMA MID” BAGGED PARTS LIST (1)

BAG. ‘_NG. PARTS NAME QTY | Step BAG | NO. PARTS NAME QTY | Step

4 Joint 4 ] 24 |Gear Protector Plate (B) 1

10 Counter Gear 1 |2 25 Gear Protector Washer 2

17 Center Gear 1 29 Gear Protector Collar 1

26 Spur Gear 1 ik 41 Saver Shaft 2 £

Blister 42 Upper Deck Post 2 )] 52 |Klng Pin 4 |
o 46 |Knuckle Arm (L) 1 11 61 |58 ¢ Ball (Black) 4 (EHMD
47 Knuckle Arm (R) 1 m 92 |Ball Nut 4

48 Front Shaft 2 M 154 |Heatsink Collar 1 30

67 Rear Shaft 2 14] 21 Rear Plate (L) 1

72 | Swing Shaft 4 16} 22 |Rear Plate (R) !

128 |Motor Pinion Gear (20T) 1 27  |Gear Protector Plate (A) 1

140 Drive Washer 30 Upper Rod Plate 1

3 8 ¢ x14 Ball Bearing il OPM-5| 31 |Rear Shock Stay 1 | &

“ 5¢ x10 Ball Bearing 10 M m 34 Front Shock Stay 1 65

12 5 ¢¢ x8 Ball Bearing 2 35 Front Suspension Plate 1 M

16 4 ¢ x8 Ball Bearing 2 2] 71 Rear Suspension Plate 1 B

19 |Toothed Belt 1 127 |Motor Plate 1 74

Blister o4 Front Suspension Arm 2 17 13 Pulley (Yellow) 1 (]

a 68 |Rear Suspension Arm 2 | 14 |Pulley Flange (Yellow) 1

116 [Connector (7.2V) 1 15 |5¢ Collar (S) (Yellow) 2

122 |Heatsink (A) 1 i 23 |5¢ Collar (L) (Yellow) 1 1@

123 |Heatsink (B) 1 1) 37 |Bumper 1

124§ |Le Mans 240ST Motor 1 Il 43 Upper Deck Mount 1 )]

Ass'Y  |Front Differential Gear 1 1] 44 Rear Suspension Pivot 1 B

Ass'y  |Rear Differential Gear 1 q 45 |Battery Holder 2

Ass'y Pressure Qil Shock (S) -, 50 |Front Hub (R) 1 m

Ass'y  |Pressure Oil Shock (L) 2 |@ 51 |Front Hub (L) m

6 Rear Gear Box (R) 1 ) 56 |Front Stabilizer End 2 |m

20 |Rear Gear Box (L) 1 65 |[Rear Hub (R) 1 | m

32 |Front Gear Box (R) 1 m 66 |Rear Hub (L) 1 ||

33 |Front Gear Box (L) 1 90 |Shock Bushing 4

60 E Ring (E-205) 4 m OPM-8] 93 |Servo Saver (A) 1 M

73 Shock OQil ] 94 Servo Saver (B) 1

76 |Shock Piston 4 19 95 (Servo Saver (C) 1

OPM-2| 79 |Shock O Ring (Red) 8 9] 96 |Servo Saver (D) 1

80 Shock Collar (White) 4 97 Servo Saver Collar 2 | m
81 Plastic Washer (Black) 4 Ty 100 |Servo Stay 4 |mID

82 |C Ring 4 1y 101  |Servo Stay Spacer 2

84 Pressure Top 4 | 2 103 |Switch Plate 1

Cap Bolt M3x18 4 B 119 [Servo Spacer 2 m

157 | Silicone Grease 1 2 131 | Antenna Post 1

158 |Screw Locking Compound 2 134 |Wing Stay A (L) | m

OPM-3| 2 Wheel 4 135 |Wing Stay A (R) 1 4]

Spur Gear Shaft 1 136 |Wing Stay B 2 4]

OPM-4 2 ¢ xll Pin ] 137 | Wing Stay Joint 2 | m

18  |Center Gear Shaft ] 138 | Wing Washer 4




"OPTIMA MID”

BAGG]

ED PARTS LIST (2)

BAG

PARTS NAME

BAG | NO. PARTS NAME QTY | Step
OPM-6( 155 |M3 Plastic Nut 4 |
49 M2.6 Pillow Ball (Black) 4 I m
53 5.8 ¢ Ball (Silver) 4 B
55 M3 Pillow Ball (Silver) 4 14
58 Suspension Shaft (A) 2
59 Suspension Shaft (B) (silver) 2
OPM-7| 83 Ball End (L) 12 |E@m
64 | Upper Rod 4 16
69 Suspension Shaft (C) (Black) 2 |m
70 Suspension Shaft (D) 2 14]
91 [Ball End (S) 2 |
98 |Tie Rod 2 |\[@
36 |Chassis 1
38 |Belt Cover (A) !
39 One Toutch Tape 2
102 |Upper Deck 1 )]
104 |Belt Cover (B) 1 78]
SBA 107 | Belt Cover (C) 1
115 |Motor Cord 2 |IR
125 |Motor Cover 1
126 |Motor Cleaner 1
129 |Gear Cover 1
132 | Antenna Pipe 1
144 |Ni—Cad Strap 2
40 |Sponge Tape 2
9 Ball End (S) 2
99 |Steering Rod 1
106 Rubber Cover 1
110 Speed Control Horn 1 4]
m Speed Control Pivot 1 30]
112 | Speed Contro Stud 1
OPM-© 113 |Speed Control Spring 1 30
114 |Speed Control Contact 2 | @
117 | Regulator 1 | m
118 | BEC Connector 1 m
120 | Speed Control Rod 1 47
121 | Resistor 1 10}
130 |Both Side Tape ] (44
133 | Strap (S) 3 |l
156 |Speed Control PC Board 1 (M)
Motor Condencer 1
] Tire 4 |H
Others ! I :
142 Wing 1
143 | Decal 1

Instruction

OPM-1

M2.6x4 Bind Screw

M26x6 Bind Screw

M26x12 Bind Screw

M3x6 Bind Screw

M3x10 Bind Screw

M3x30 Bind Screw

M3x35 Bind Screw

M3x45 Bind Screw

Md4x12 Bind Screw

M3x4 Screw

M3x12 Flat Head Screw

M2.6x6 TP Bind Screw

MZ2,6x12 TP Bind Screw

M3x6 TP Bind Screw

M3x10 TP Bind Screw

M3x15 TP Bind Screw

M3x18 TP Screw

M3x6 TP Flat Head Screw

M3x10 TP Flat Head Screw

MZ,6 NUt

M3 NUt

M3 Nut (Gold)

Speed Control Nut

M3 Nylon Nut

M4 Nylon Nut

M2.6 Washer

M3 Washer

M4 Washer

M5 Washer

5 ¢ Shim

Wave Washer

M3x3 Set Screw

Mdx4 Set Screw

F. Ring (E—2.5)

@E Ring (E—3) (Black)

@ Body Pin (L)

M2 Shaft

Allen Wrench (1.5 mm)

@ﬁl]cn Wrench (2.0 mm)

Allen Wrench (2.5 mm)

OPTIMA MID

NO. 3136




"OPTIMA MID” SMALL PARTS USED IN EACH ASSEMBLY STEP

@ Allen Wrench (256 mm)....1 P'§ INSTALLATION OF SPUR GEAR 1fl ASSEMBKY OF KNUCKLE ARM

M3x10 TP SUPUI o
Bind Screw N M Nut

M3 Nylon Nut ... @ G 39 x10

Ball Bearing
@5 ¢ Collar (L) -1 © @ Front Shaft
(Yellow) o

@M2.6 Pillow Ball..., .h
(Black) AT

2 King Pin .. sesses

FTEE e R LI T .-.|| el
Wil rrﬂl LT T

IJ'H [ I

¥ ekl W l...l-.r -]i

ﬁ

@ Wave Washer

INSTALLATION OF
tF} FRONT SUSPENSION ARM

8 ¢ x14 M3 Pillow Ball @ W
®  Ball Bearin - ® (Silver) “E A,
g W54 Shim ;

i Use when excessive ! &9 Front Stabilizer 2 (ﬁ.@
plays. End

@ Joint | INSTALLATION OF REAR SHOCK STAY @fﬁ ng} (E-3) ...

AR} .i*# L Black
) :iuulb-nln.hrl hﬂfgxlﬂ TF I"'E SUSPEHSIDH -------

Bind Screw " Shaft (m_

M3x18 Cap Bolt =2 [_ gyouspension Shaft.. 5 [FyrrEErTFRIEETN
(B) (Silver)

M3 Nut 2 () ®E Ring (E-2.5)6 Q)

- INSTALLATION OF
ASSEMBLY OF FRONT GEAR BOX
(] 1 L 6 - \E] FRONT UPPER ROD

M3x6 TP "2 m M2.6x12 e 2 _

M4 Washer

5 ¢ x10
@ Ball Bearing

Bind Screw Bind Screw
@,Spur Gear Shaft- -1 * M3x10 TP M3x12 IR P
l|'“l ‘IH-H,r H‘ "HJ 1"' 1f!l" Hﬂ : Blnd Screw Flat Head Screw

J"i ".l-ll.]' L; "u’l"l'|frh1 I: His I 1 H I- ‘i{ .Hi

M3x15 TP .2 Ghm
Bind Screw

M2,6 NUL <eeosrereserered @

63 5.8 Ball (Silver)e2 @ @

€)5.8 Ball (Black) -2 o .
INSTALLATION OF GEAR BOX

eI
M3x10 TP ; mm ®all End (L) 3 i W
Bind Sc : :
l Y € Upper Rod v 2 i

M3x15 TP 1 W
Bind Screw EEIP{STALLATIGN OF REAR HUB

INSTALLATION OF 5 ¢ x10
UPPER DECK MOUNT ®Ball Beating

3x6 Bind Screw .4 h
M3 Pillow Ball _.

M3x10 TP 6 MS
Bind Screw | M (Silver)

® E Ring

----- @ Saver Shaft =2 (E—2.5)
G S Colar (5)/~1 ©[] @ e

(Yellow)
@4 & x8 @ Upper Deck Pnst 2

Ball Bearing

Center Gear
@ Shaft T ll

M3x18 Cap Bolt

Vo PR 1-4-..

Hnl..ll‘-lﬂ.lﬂihﬂ M3x18 TP Screw

.',:.." i
g

wlde S |‘:|

PP 11 M3 Nut

D¢ x8
@ Ball Bearing

Pulley (A)
B (Yellow)

@ Pulley Flange
(A) (Yellow)

Suspension Shal’t

&) (Black)

if N gl 8 _— et ] §
LEERT 1] L L] s 9 -
i g .?JE‘H,'_...__!-...‘. _11.,'1_|'-,;"l |*]'|..|L fay
WK A

[Fl INSTALLATION OF

t[l] INSTALLATION OF BATTERY HOLDER REAR SUSPENSION ARM

K] INSTALLATION OF REAR PLATE

M3x35 Bi ~ M3x6 TP M3x10 TP 3 W
x35 Bind Screw-:1 Gl B v d) Bind Screw 2
ﬂ M3x10 TP g M @E Ring {E““Z_El)'-4 ﬁ
M3x45 Bind Screws2 Bind Screw @@ Suspension Shaft: 2
M3x10 TP -2 [ I R |
Flat Head Screw

NO. 3135 OPTIMA MID —24 —



"OPTIMA MID”

SMALL PARTS USED IN EACH ASSEMBLY STEP

[Ia]HSTALLATIDN OF REAR UPPER RGD. INSTALLATI[}N OF SHOCK

Mebitle B erewe W | & Shock Bushing -4 .@ﬂui—:

M3x10 Bind Screw *+2 qm | o =
~ ®M3 Plastic Nut....4 E]
| N ..

M2.6 Nut  sessssesesens 4
e [NST&LLAT]DN OF STEERING ROD
€ 5.8 Ball (Silver)=2 @ :J
s I'b'!S:{lD TP "2 ﬂﬁm
€0 5.8 Ball (Black)«+2 @ D Bind Screw
p—_ M3 Washer

@ Ball End (L) =4

@Ball End (S) 1 &7

§3 Steering Rod wo:] o f

@ Upper Rod  «eeeeers 2 IO TR

ASSEMBI.,Y OF SERVO SAVER

@ Servo Stay

AR 14101 -
| o

M2.6x6 Bind Screw™" ! ﬂﬂm

@Ball End (S) =2 ©\C
@ Ball Nut  eereeeenr 3 @Cj

@ Servo Stay e D
Spacer

@) Antenna Post e

]NSTJ\LLATIDN OF UPPER DECK

M3x10 TP 2 G]Iﬂ'.'ﬂm
Bind Screw

IE]IE\ZST:'LLLATIDN OF SERVO SAVER

D E Ring (E—4)+2 @ M2.6x6 TP m
_ Bind Screw e q
: M3x6 TP
Ball E .
@Ball End (L) Bind Screw 1

@_Servu Saver M3x6 Bind Screw .2

Cc:il]ar M3x6 TP
@ Tie Rod weee 2 Flat Head Screw
A N

Mdx12 Bind Screw 2

@5 ¢ Shim weeveereeere 2 @

MﬂSSEMHI{Y OF OIL SHOCK

3 E Ring (E—25)..4 @

M2.6x4 Bind Screw..4 (]]m

M2.6x6 Bind Screw,,, Mw

ﬁﬂhﬁck O Ring "8 M2.6 Washer wd @
(Red)

® Shock Collar .4 @j F] INSTALLATION OF MOTOR
(White)

§0'Plastic Washer .4 @ ] M3x4 Screw
(Black) /...

2 (Jum
M3x10 Bind Screw,,, 5 W
1 D

M3x3d Set Screw .

@ C Ring oo, -4 O

M2.6 Washer ik @ PR INSTALLATION OF STEERING TIE ROD EHLI:SE';%LEQEI%NGIGZERVG
(Black) s M2.6x6 TP o V3x10 TP G]Im
@M2.6 Pillow Balle+2 w Bind Screw o 3

(Black) . Bind Screw

M3 Nut (Gold) seseee 2

§2 Ball Nut

®@Speed Control
Nut AR EEERE e ‘

Speed Control el
Pivot

@ Speed Control
stud

Speed Control
I[ﬁi.’Slznring : j
@ Speed Control .4 @m
Contact @""

@ Heatsink Collar -1

I .-.".' !

M3 Washer ,....... .2 @
—\h
@Servo Stay s 2 (O | .‘ O

@ Servo Spacer ... 2 O o
(For large size servo)

SPEED CONTROL LINKAGE

@0 Ball End (S) -1 © T

Speed Control
@B Rod ]

o

EﬂlNETﬁLLﬂTIDN OF WING STAY

M2.6x12 TP
Bind Screw

M3x30 Bind
Screw

@ Drive Washer

@5 ¢ Shim  weererreend

Em INSTALLATION OF BODY AND WING

@ Wing Washer

@ (Front) D ASSEMBLY OF SPEED CONTROLLER
g Shock' Piston sdption M2,6x6 Bind Screw..z w
(Rear) "o ® Wing Pin
/ M3x6 Bind Screw .3 am
211 N : - ; ;
EDI*LLL].\.G OF SHOCK OIL MINGE s 5 @Body Pin  .iiieinnn?
84 Shock Top % Scale
0 10 20 30 40 50 B0 70 80 %0 100 110 120 130
TV T Vet e e e e T e T s e e i A AR R DR
——2bh— OPTIMA MID

NO. 3135



PURCHASING PARTS FOR YOUR KIT

You can purchase replacement and optional parts for your kit. To figure out which parts pack yvou need, find the key number for
All of the part indentified by key numbers (see page 21 for a that part within the manual, Then consult our parts pack guide,
complete list) are usually not available singularly, but we offer below, When referring to the parts you need, always use the parts
these parts in convenient parts "packs” which can be purchased pack number, For instance, if you need a King Pin (Key No.52)
separately, ask your dealer for Kyosho Parts Pack OT—4 (King Pin).

OT-4 KING PIN = OT-5 JOINT ——— OT-6 SWING SHAFT OT-16 KNUCKLE ARM

@ King Pin...4 @ Joint.....2 @ swing Shaft....2 Arm (R)..1
OT-17 FRONT SHAFT- OT-18 REAR SHAFT OT-19 DRIVE — OT-28 DIFFERENTIAL
WASHER GEAR SET

= Tom

@ Front Shaft,..2 @ Rear Shaft,..2 @ Drive Washer, 4 @ Bevel Gear @ Bevel
(A)..4 Gear (B)..4
oT-3 — OT-3258¢ BALLy OT-33 BALL NUTy OT-35 UPPER ROD SET —— —
M3 PILLOW BALL (M2.6) i I @ Bevel Shaft..2
M2 Shaft....1
mm BUpper Rod |, OT-36 M2.6 —
_ | PILLOW BALL
gM3 Pillow Ball 5.8 Ball (Silver) - ‘
(S“VEI’}",I{} ﬂ ....HJ ﬂEﬂH hUt...]D

® Ball End (5} 4 W“
OT-37 CORD SET @ M2.6 Pillow Ball..10

o ®Ball End ,.8 OT-5 FRONT HUB =

OT-38 SILICONE GREASE == QOT-39 E RING (2.5)

S 6

( Silicone Grease,, 2 @®E Ring (E—2.5)...10 =
g?];u;rnt Hub @E‘]r-;}ntl Hub
OT- 66 LOW PROFILE TIRE— OT-69 SUSPENSION <)o
(PIN TYPE) ARM SET REHI‘ Hub ﬂRas:ar Hub
(R} (L)...1

OT-73 MOTOR CLEANER

OT-72 HEATSINK
FOR RESISTOR

Front Suspension

Arm,,. .2 @ Motor c]eaner
S - _ @ Heatsink (A)...]
@ Tire.,.2 @ Rear Suspension Arm @
@ Heatsink (B)...1

OT-84 GEAR BOX @ Motor Plate,..
@ Front Ce OT-85 SPUR GEAR OT-86 COUNTER GEAR
Rear Gear @ E.n:h: (R).1 |
Box (R)...1
®
Front Gcar
D Box (L)..1 a
Rear Gear A ( O O @ Counter Gear..l
Box (L)...1 B ¢ Center Gear...1
@ ® Spur Gear,..1

— 26— OPTIMA MID NOJE




@Spur Gear Shaft,,..1

(® Center Gear Shaft.....1
e |

OT-8 GEAR SHAFT SET OT-88 PROTECTOR SET

O I

@ Protector Plate (B)....

@ Wave
®2 ¢ x11 Pin....2 @ Protector Plate (A)....1 @ Washer...

@ Protector
Washer.....2

@ @ Protector
Collar....1

OT-83 TOOTHED BELT

@ Toothed Belt....1

OT-90 WHEEL OT-91 CHASSIS

(@ Chassis.d. ]

OT-92 UPPER DECK —

@ Upper Deck....1

00 el
@Saver Shaft....2 @ Upper Deck Post....2
OT-93 BUMPER OT-94 SHOCK STAY OT-95 PLATE SET OT-36 REAR PLATE—
Rear Plate
N (R)...1
e
| 1 (1) Rear Suspension Plate....]
Front Shock °_o
@ Bumper....1 Stay.....1 U & ::I"ll’.l - E 2 - - @Rear Plate (L)....1
@ PR alte @ Front Suspension Plate...l
OT-87 SUSPENSION SHAFT SET — OT-98 BATTERY HOLDER SET
ROPRIVIEN | [— % —
pacer.,..2
@ T @ (B) v @ R;Ell:niiu?pensmn @ Balter}' Holder
Silver..2 ‘Q<]
0 —— : (=]

rvc:- Stay

(D)...2 (C) LJ -
@ @ Black...2 i@ Upper Deck Mount,,1 Switch Flate.._l@ Frﬂnl Stabilizer End...2 Spacer...2

OT-89 WING STAY SET
@ Wing Stay

i
0 Wlng Stay : a
A (L)..2 0

A (R)..1

S—

@ Wing Sta:-.r Joint...2

. Washer...2
Wing Stay B...2

Wing

OT-100 COLLAR SET

OT-101 5.8 ¢ BALL =
(BLACK)

©

@ Heatsink
Collar...1 @
FUIIE}' @@‘j"b Colla 5.8 ¢ Ball....10
Flange.... '
(S)..2

OT-102BELT COVER SET

TAPE SET

=]
1 — SE S e o n n

Belt Cover

(B)....1

: = — ] @ Belt Cover (C)...1
Belt Cover (A)....1
= Rubber
Cover...1 Cover....1

Gear

O1=18 @ Sponge Tape...2

| |
‘ One Touch Tape...2

OT-104§ MOTOR CORD

@ Motor Cord....2

OT-105 ROD SET  ——— OT-106 BODY SET

— OT-408 DECAL —

@ Decal....1

= 5 m -
@ Steering Rod....1

—

Speed Control Rod...1 @ Body....1

@ Wing.....1 1 Set

| OT-109 SCREWSET—

NOMB OPTIMA MID




SC- 40 MOTOR COVER

@ Motor cover,,1

1840 DOUBLE SIDED
TAPE

L

@ Double Sided Tape...l

SPEED CONTROL
SC-78 PC BOARD

o]
@ PC Board

===

SC-79 SPEED CONTROL —
s CONTACT POINT

Controller Point

SC-89 TIE ROD

©8) Tie Rod...2

MZE Nut...4

—OM

@ Ball End (L)..4 @MZ& Filluw Ball

SC-105 RESISTOR

@ Resistor....1

1878 SCREW LOCKING- =—
COMPOUND

-

(59)..2

SC-67 SPEED CONTROLLER

@_El_l Speed Control Stud...l

S[JEEd Control Nut..1
@ Speed Control PC Board

T

Spr::ed Control Pivot,...1

Speed Control Horn....1 m
@ Speed Control Spring....l

(G

@ Speed Control Contact...2 M3 Nut...2

EF-26E ONNECTOR EF-37 STRAP (s)

(f; Strap (S)...6

1903 4 ¢ X8 &
BALL BEARING

©

@4 ¢ x8 Ball Bearing..2

=

1 )
Connector,,..1

EF-39 NI-CAD STRAP

;EE ) Ni—Cad Strap....6

EP-22 HOOK PIN =——

. Wing Pin,,.5

W - 5001 PRESSURE OIL SHOCK (S)

1889 BODY PIN

Body Pin....5

19118 ¢ X14
BALL BEARING

@B ¢ x14 Ball Bearing

1902 5 ¢ X8 .
BALL BEARING

12) 5 ¢ x8 Ball Bearing

1801 5 ¢ X10
BALL BEARING

@5 ¢ x10 Ball Bearing

Collar.,.,

UM- 14 SERVO SAVER SET

S

Servo Saver

- O @f

. Servcr Saver (A)...

Serm Saver (D)...1

===

=

@ M3 Flasuc Nut .Shc}ck Bushmg

|E:IOi

Servn Stay,..4

@ Servﬂ Saver (B)..1 @Servn Saver (C)..1

@ o

o

KC-20 E RING (E-4)

&

(D E Ring (E-4)...4

CB-72 E RING (E-3)

@) Ring® (E-9)...4

SG-25 SPROCKET SET

180) Differential Ring....2

—

OPTIMA MID NO.3135




OPTIONAL PARTS LIST

OT- 64 SPECIAL WING

 —

Special Wing (Silver)....1

Wheel

OT-67 LOW PROFILE WHEEL

(1)..2

1863 SPONCeR

(White)

2)..2

STICKER
Sponcer Sticker ...2

OTW-3 SPECIAL f
CHASSIS

2.3mm Thichkness

OT-4 FRONT HUB SET
(Low Caster)

Front Hub Front Hub
(R)...] Y

HARD PINION GEAR

W-5090(20T)

W-5085(15T) W-5091(21T)
W-5086(16T) W-5092(22T)
W-5087(17T) W-5093(23T)
W.5088(18T) W.5094(24T)
W-5083(19T) W-5095(25T)

LM- 15 COOLING PLATE

E Cap Screw

Coolong_Plate...1

1951 SHOCK OIL SET
(S.M.H)

W - 5005 SPECIAL ROD SET

19852 DIFFERENTIAL
OIL

APV ) —
Tie Rod..2

(oo

M3x15 Flat Head
Screw.....d

O

Ball End ..12

O

5.8 ¢ Ball (Silver)..8

Upper Rod....4

Mdx1l2 Flat H 58 ¢ Ball
ead Screw.4  (Black)..4

M2.6x12 Flat
Head Screw.4

<E___ ]

Differential Qil .1

1953 SILICONE OIL (S) =——

o)

Viscosity 100SC,2005C...1ea

LOW PROFILE TIRE
W-5031 (HARD)

W - 5003 ADJUSTABLE SHOCK (S)

ag|il

Adjustable Shock (S)...2

Low Profile Tire,. 2

1954 SILICONE OIL (M) ——

<]

Viscosity 300SC,4005C...1ea

(H)-

1955 SILICONE OIL

W

LOW PROFILE TIRE

W - 5004 ADJUSTABLE SHOCK (L)

W - 5032 (SOFT)

©_

LU LR LR EAT A

b

Adjustable Shock (L)...2

W -5061 UNIVERSAL SWING SHAFT

Q

Universal Swing Shaft..2

@5 é x12 Washer...2 @ M3 Nut..2

Low Profile Tire, 2

Viscosity 500SC,6005C...1ea

OTW-2 SPECIAL :
SHOCK STAY

Rear Shock Stay..l

o

e

Upper Rod Plate...l

UM-17 WHEEL SET
(White)

OTW-1 STABILIZER SET

M2,6x6
(for Front and Rear) (hBind Screw
[10] © m Wheel (1)..2 Wheel (2)..2 Wheel (3)..2
'L\h Stabilizer ~ 4.8 ¢ Ball M3x3 Set LOW PROFILE
= Stopper..2 w2 Screw.2 | W-5021 WHEEL SET
REEI‘ Stahlllzﬂr,ﬂl {Sih-"er PlatEd}
O ==—{%),
Stabilizer Ring....2
o Stabilizer Stabilizer M2.6 Nut
vront Stabliser.l g Ran.2  Pillow Ball2 P Wheel Wheel (2)...2

NO.313§ OPTIMA MID

— 29 —




The Super Hobby

PRINTED IN JAPAN
BFBM5T



